

Test certificate

COMPANY	PLADOMIN, S.A.
ADDRESS	Pol. Ind. De Heras, Parcela 2.1, 39792 Heras - Cantabria
CERTIFICATE No.	27661-1

CORROSION TESTS IN ARTIFICIAL ATMOSPHERES SALT SPRAY TESTS ACCORDING TO UNE-EN ISO 9227:2007 STANDARD

TESTED SAMPLE

4 wall fittings

TEST	RESULT / CLASSIFICATION
<ul style="list-style-type: none"> Corrosion tests in artificial atmospheres. Salt spray tests (250 hours) 	<p>No alteration / Satisfactory</p>

DATE 09 June 2011

This document is not valid unless appended to test report no. 27591-1, which includes the results for each test.

The results obtained in these tests only refer to the samples analysed at this Centre on the date shown and do not involve a sample referring to production quality.



Signed: Blanca Ruiz de Gauna
Head of Physical-Mechanical Lab.
Wood, Polymers & Biocides